
Item Part# Description  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Qty
	A1	 07154	 RH Upper bracket........................................... 1
	A2	 07040	 RH Upper bracket........................................... 1
	B1	 07155	 LH Upper bracket............................................ 1
	B2	 07039	 LH upper bracket............................................. 1

C	 03021	 Lower bracket.................................................. 2
	 H*	 11968	 3/8” Wire leader bolt tool................................. 1

I*	 10181	 Frame clamp (large)......................................... 1
J	 10778	 Frame clamp (small)........................................ 2

	 K	 01663	 J-clamp............................................................ 4
	 L	 11046	 U-bolt............................................................... 2

M	 17108	 3/8”-16 x 1 1/2” Hex-head bolt....................... 2
N	 17129	 3/8” x 1” Washer head self-tapping screw...... 2
O	 17420	 3/8”-16 x 2 1/4” Hex-head bolt....................... 4
R	 18435	 3/8” Nylon lock nut........................................ 10
S	 18444	 3/8” Flat washer (small OD)........................... 14
T	 18447	 3/8” Flat washer (large OD)............................. 2

	 U*	 09484	 Air line thermal sleeve...................................... 1
V*	 17107	 3/8”-16 x 1” Hex-head bolt............................. 1

	DD*	 18501	 M8 Stainless steel flat washer......................... 2
	EE*	 21234	 Rubber washer................................................ 2
	FF*	 18411	 Stainless steel star washer.............................. 2
KK*	 13955	 Spacer............................................................. 1

Common Parts Included in All 5 Kits

Item	 Part#	 Description.............................................Qty
D	 58437	 Air spring ........................................................ 2
E	 11951	 Roll plate (silver zinc plated)............................ 4
F 21837	 Elbow fitting..................................................... 2
G	 17215	 3/8”-24 x 3/4” Flat-head screw....................... 8

	AA*	 20086	 Air line.............................................................. 1
	BB*	 10466	 Zip tie............................................................... 6
	CC*	 21230	 Valve cap......................................................... 2
GG*	 21233	 5/16” Hex nut.................................................. 4

Unique Parts in Kit 57204 

* not pictured in the Installation Diagram

LoadLifter 5000 Series




